

TEST REPORT

REPORT NUMBER : TURA110056598 - REVISED I
APPLICANT NAME Turan Kimya San. ve Tic. Ltd. Şti.
ADDRESS Dolapdere San. Sitesi 2. Ada No:20 İKİTELLİ Küçükçekmece İstanbul TÜRKİYE
FAX NO :0212 549 04 95
Attention :Gül İşikseren (gul.isikseren@turankimya.com)
BUYER Yesim Tekstil
SAMPLE DESCRIPTION : One sample of Black single jersey panel with print (Ecoplast White / Ecoplast Gel mixture)
DATE IN : 08 June, 2011 (16:58)
DATE OUT : 09 June, 2011
NOTE : In this revised I report, sample description was detailed by the request of the vendor.
This report replaces the report no TURA110056598 dated on 09 June, 2011 and must be used instead of it.

TEST	Sample
PVC TEST WITH FTIR	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (*) in this test report are not included in the UKAS accreditation schedule for this laboratory.



Zübeyde Altürk
Coordinator



Neslihan Sözer
Chemical Laboratory Manager



2111

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna 34197 - ISTANBUL / TURKEY
Phone : +90.212. 496 46 46 Fax: +90.212. 452 80 55
e-mail : labtest.turkey@intertek.com
www.intertek-cg-tur.com



110056598

Test Method	Result	Requirements
-------------	--------	--------------

PVC Test with FTIR

INTERTEK IHTM AL-2-024 : 2008

Detection of Polyvinyl Chloride by solvent Extraction and FTIR

PVC WAS NOT DETECTED**WAS NOT DETECTED**

END OF TEST REPORT



2111

Intertek Test Hizmetleri A.S.

Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna 34197 - ISTANBUL / TURKEY

Phone : +90.212. 496 46 46 Fax: +90.212. 452 80 55

e-mail : labtest.turkey@intertek.comwww.intertek-cg-tur.com